

Management of Latent Tuberculosis Infection in Immunocompetent Household Contacts

Latent Tuberculosis Infection Working Group
Tuberculosis Control Coordinating Committee of
the Hong Kong Department of Health and
the Tuberculosis Subcommittee of
the Coordinating Committee in Internal Medicine
of the Hospital Authority, Hong Kong

Dec 2020

AUTHORS

LAW Wing-sze *	MRCP(UK), FHKAM(Medicine)
CHAU Chi-hung [†]	MRCP(UK), FHKAM(Medicine)
MOK Yun-wing Thomas [‡]	FRCP(LOND & EDIN), FHKAM(Medicine)
LEUNG Chi-chiu [§]	FFPH, FHKAM(Medicine)
CHIU Wa-keung [¶]	FHKAM (Paediatrics)
CHAN Ching-ching Kate [#]	FHKAM (Paediatrics)
KWAN Yat-wah Mike**	MSc(Applied Epidemiology) CUHK, FHKAM (Paediatrics)
HO Po-ki Polly ^{††}	FHKAM (Paediatrics)
LEUNG Ngan-ho Theresa ^{††}	FRCPCH, FHKAM (Paediatrics)
WONG Chi-fong [†]	MRCP(UK), FHKAM(Medicine)
CHAN Chi-kuen Alan *	MRCP(UK), FHKAM(Medicine)

*TB & Chest Service, Department of Health, Hong Kong SAR, China

[†]TB & Chest Unit, Grantham Hospital, Hong Kong SAR, China

[‡] Department of Respiratory Medicine, Kowloon Hospital, Hong Kong SAR, China

[§] Hong Kong Tuberculosis, Chest and Heart Diseases Association, Hong Kong SAR, China

[¶]Department of Paediatrics, United Christian Hospital, Hong Kong SAR, China

[#]Department of Paediatrics, Prince of Wales Hospital, Hong Kong SAR, China

^{**}Department of Paediatrics, Princess Margaret Hospital, Hong Kong SAR, China

^{††}Department of Paediatrics, Queen Elizabeth Hospital, Hong Kong SAR, China

Corresponding Author: CHAN Chi-kuen Alan

Address: Wanchai Chest Clinic, 99 Kennedy Road, Hong Kong

ACKNOWLEDGEMENT

This guideline is prepared by a Sub-Working Group consisting of the above authors on behalf of the Tuberculosis Control Coordinating Committee of the Hong Kong Department of Health and the Tuberculosis Subcommittee of the Coordinating Committee in Internal Medicine of the Hong Kong Hospital Authority. The authors would like to thank the members of the two Committee/ Subcommittee.

Background

The risk of development of tuberculosis (TB) after recent exposure is well known.^{1,2} In a population based study involving 26,542 contacts without treatment of latent TB infection (LTBI) and followed up for up to 12 years, 180 developed TB of which 88% occurred within 2 years.² The TB rates for household, close non-household and causal contacts were 2836, 637 and 226 per 100,000 respectively. In another local study screening of 4661 close contacts, the cumulative risk of developing active TB within 5 years was 1.91%. Index smear positivity was a risk factor.³ Though the TB rate among close contacts in Hong Kong is low probably due to good medical infrastructure with prompt diagnosis and treatment of TB, screening of smear-positive household contacts is still one of the important strategies for local TB control.^{4,5}

1. Screening

2.1 Introduction

Various guidelines are available to guide physicians to manage LTBI in their own countries with different disease burden.⁶⁻⁹ The World Health Organization (WHO) also issued a consolidated guideline for reference in 2020.¹⁰ According to previous studies, history of household contact² and index smear positivity³ were found to be the two important risk factors for development of active TB.

2.2 Guideline statements

- 2.2.1 All household contacts of tuberculosis patients should be identified during contact tracing.
- 2.2.2 Active TB should be excluded by symptoms screening/physical examination and chest X-ray (CXR)
- 2.2.3 For household contacts aged under 65 of smear-positive index tuberculosis patients but without evidence of active TB and past history of TB treatment (for at least two or more months), screening of LTBI would be offered.
- 1.2.4 Screening of LTBI by tuberculin skin test (TST) (using a cutoff of 5 mm, 10 mm and 15 mm induration for household contacts aged under 1, aged 1-11 and aged ≥ 12 respectively) or Interferon Gamma Release Assay (IGRA) can be done where appropriate.

1.2.5 Sequential testing of TST followed by IGRA can be considered in cases with borderline TST result or those aged ≥ 12 years old with TST of 5 mm to 14mm.

1.3 Rationale

Studies have shown that close TB contacts are at an increased risk of TB.^{1,2} A local study reported that the risk of development of TB in Hong Kong was low but index smear positivity was found to be a risk factor.³ Hence, screening LTBI for household contacts of smear positive index would be a useful measure for TB control.

As the baseline TST positivity rate is high among the elderly¹¹ and there is also an increased risk of hepatotoxicity with treatment of LTBI,¹²⁻¹⁴ LTBI screening and preventive treatment are not routinely offered for those aged 65 or above.

In general for those aged 12 or above, TST of 15mm or more is regarded as positive. In a local study analysing data of 1,049 household contacts aged 5 to 64 with smear positive index, T-spot.TB gave a significantly higher positivity rate of and better association with exposure time than TST at the 15mm cut-off.¹⁵ Using TST cut-off of 15mm, 56% of future TB cases were missed. Recently, a pilot programme in TBCS was conducted. For those household contacts aged ≥ 12 with TST falling between 5 to 14mm, IGRA was offered as a sequential test. The pilot programme is still ongoing and may provide information on whether TST followed by sequential testing of IGRA in borderline TST clients would be a useful adjunct for LTBI screening.

2. Regimens for Treatment of LTBI

3.1 Isoniazid (H) monotherapy

3.1.1 Guideline statement

Isoniazid given for 6 months (6H) or 9 months (9H) can be considered.

3.1.2 Rationale

The safety and efficacy of isoniazid for treatment of LTBI are well established.^{16,17} In a cost-effectiveness analysis, 24 weeks of isoniazid was more cost-effective than 12 or 52 week regimens.¹⁸ Therefore, 6H is currently recommended for the treatment of LTBI for immunocompetent

household contacts, but 9 months of isoniazid may also be considered especially among HIV-infected subjects and other immunocompromised persons.

3.1.3 Implementation

The drug is usually given as self-administered therapy at the following daily doses:

- Children aged < 5 years : 10mg/kg daily (max. 300mg)
- Children aged 5 - <16 years : 5mg/kg daily (max. 300mg)
- >= 16 years or adults: 300mg daily

3.1.4 Limitation

Adherence is a concern, especially for the 9H regimen. Clinical trials have also shown that the risk of hepatotoxicity increased with increasing age.¹²⁻¹⁴

3.2 Rifampicin (R) monotherapy

3.2.1 Guideline statement

Rifampicin alone for 4 months should be considered in the following situations:

- (i). Past intolerance of, or contraindication to use of, isoniazid
- (ii). Mycobacterium tuberculosis cultured from index patient already known to be resistant to isoniazid
- (iii). Adherence problem for treatment of LTBI is anticipated especially in paediatric contacts

3.2.2 Rationale

Studies have shown that rifampicin monotherapy for 4 months was not inferior to 9H regimen for the prevention of active TB and was associated with a higher rate of Rx completion & better safety.¹⁹ Similar efficacy and better adherence were also observed in paediatric patients.^{20,21}

3.2.3 Implementation

- Adults and children : 10mg/kg daily (max. 600mg)

2.2.4 Limitation

Rifampicin induces hepatic enzymes, and may increase the dosage requirements of drugs metabolized in the liver. Drug-drug interactions with in particular immunosuppressives or anti-retroviral therapy may limit its use.

3.3 Short-course regimen with Isoniazid (H) and Rifapentine (P)

3.3.1 Guideline statement

- (i) Isoniazid and rifapentine given for 12 doses (3HP) weekly may be considered for clients aged ≥ 12 .
- (ii) It should be administered under directly observed therapy (DOT).
- (iii) Adverse events should be monitored closely especially in the older age group.

3.3.2 Rationale

Adherence is always a concern in the treatment of LTBI when the benefit cannot be easily perceived. Randomized trials of three months of weekly supervised isoniazid and rifapentine (3HP) were shown to have a higher treatment-completion rate and as effective as 9 months of self-administered isoniazid (9H) in preventing TB in both HIV-infected or non-HIV-infected persons and in children and adolescents.²²⁻²⁴ The rate of hepatotoxicity was generally low. In a meta-analysis including 15 studies with majority of studies targeted at individuals aged ≥ 12 , 3HP was found to be as safe and effective as other recommended LTBI regimens and achieved significantly higher Rx completion rates.²⁵ However, in a recent report with the use of isoniazid and rifapentine for treatment of LTBI in older Chinese aged 50-69 years, the treatments were terminated early due to unexpected high frequency of adverse effects.²⁶ The side effects were mostly gastrointestinal, hypersensitivity or allergic reaction and hepatotoxicity was around 1% which was slightly higher than other studies on 3HP. Hence, this regimen should be used with caution in the older age group.

Most of the studies on 3HP were conducted under directly observed treatment (DOT). Two studies with recruitment mainly in US, included patients with 3HP given in form of self-administered therapy (SAT).^{27,28} Compared with DOT, SAT showed a comparable completion rate in US but non-inferiority could not be shown in the other countries.²⁷ Furthermore, data of SAT in adolescents and children were not available. Hence, further

studies may be needed to review the role of SAT for 3HP. In WHO 2020 guideline, daily isoniazid and rifapentine for 1 month (1HP) is also an alternative preventive treatment option for age ≥ 13 years old basing on the results of a study on preventive treatment among people living with HIV (PLHIV).²⁹ However, similar recommendation has not yet been made in the CDC 2020 guideline. More evidence would be desirable to make it a standard recommendation.

3.3.3 Implementation

The efficacy of weekly rifapentine plus isoniazid for 12 doses (3HP regimen) has been established in clinical trials (adults and children aged 2 years or above).

3HP weekly regimen

Rifapentine dosage:

<u>Body weight</u>	<u>Dose</u>
10.0-14.0 kg	300 mg
14.1-25.0 kg	450 mg
25.1-32.0 kg	600 mg
32.1-50.0 kg	750 mg
> 50.0 kg	900mg

PLUS

Isoniazid 15 mg/kg (round up to nearest 50 or 100 mg; 900 mg max) once weekly x 12 doses if aged 12 years or above. Isoniazid 25 mg/kg (round up to nearest 50 or 100 mg; 900 mg max) if 2—11 years old.

Before the availability of more convenient paediatric preparations for dosing of rifapentine, the 3HP regimen will be used as an alternative regimen mainly in persons aged 12 years or above.

Limitation

This regimen will not be used if index is a known case of isoniazid or rifampicin resistance. Drug-drug interaction with rifapentine should be considered.

3.4 Three-month regimen with Isoniazid and Rifampicin

3.4.1 Guideline statement

Isoniazid and rifampicin given for 3 months (3HR) daily may be considered, especially in children.

3.4.2 Rationale

Studies on 3HR or 4HR were done on children.^{30,31} The HR regimens were found to be safe, efficacious and with better adherence when compared with 6 to 9-month isoniazid monotherapy. With respect to the adherence in children, one study showed that comparing with unsupervised LTBI treatment, the overall adherence to supervised LTBI treatment (for 6H and 3HR) for those aged under 5 was better.³¹

3.4.3 Limitation

This regimen will not be used if index is a known case of isoniazid or rifampicin resistance. Drug-drug interaction with rifampicin should be considered.

3. Management of LTBI for contacts of multidrug-resistant TB

4.1 Guideline statement

For contacts of patients with MDR-TB, a drug regimen based on the susceptibility results of the index patient may be considered in high risk MDR-TB household contacts including children, people on immunosuppressive therapy and PLHIV, after careful balance of the potential risks and benefits and after thorough investigations to rule out active TB, discussion and obtaining informed consent from the contacts.

4.2 Rationale

For contacts of patients with multidrug-resistant TB (resistant to both isoniazid and rifampicin), the pendulum is now swinging towards consideration of preventive treatment in targeted groups.^{10,32-37} WHO suggested consideration of treatment of LTBI in high risk MDR-TB household contacts including children, people on immunosuppressive therapy and PLHIV. Randomized controlled trials and their analysis are underway for MDR-LTBI treatment. Before the availability of further trial results and if treatment of MDR-LTBI is deemed necessary, a drug regimen basing on the susceptibility

results of the index patient may be considered (for example, a later generation fluoroquinolone with or without a second drug if the index patient does not have additional bacillary drug resistance to fluoroquinolones). However, as the recommendation of preventive treatment in MDR-TB contacts is based on very low quality evidence, it should only be done after careful balance of the potential risks and benefits and after thorough discussion and informed consent of the contacts.

References

1. American Thoracic Society and Centers for Disease Control and Prevention. Targeted tuberculin testing and treatment of latent tuberculosis infection. *Am J Respir Crit Care Med* 2000;161(4 Pt 2):S221-47.
2. Moran-Mendoza O, Marion AS, Elwood K, Patrick DM, FitzGerald JM. Tuberculin skin test size and risk of tuberculosis development: a large population-based study in contacts. *Int J Tuberc Lung Dis* 2007;11:1014-20.
3. Lee MS, Leung CC, Kam KM et al. Early and late tuberculosis risks among close contacts in Hong Kong. *Int J Tuberc Lung Dis* 2008;12:281-7.
4. Tuberculosis and Chest Service of the Department of Health of the Government of Hong Kong SAR. Guidance on logistical arrangement for targeted screening and treatment of latent tuberculosis infection among immunocompetent household contacts of smear-positive pulmonary tuberculosis patients in TB and Chest Service 2013.
https://www.info.gov.hk/tb_chest/doc/Guidance_Notes_Contact_TB_CS_updated%201%20NOV%202013.pdf (Accessed 3 Aug 2020)
5. Law WS, Chan CKA, Leung CC. Management of latent TB infection for child household contacts aged under 5 years. *Int J Tuberc Lung Dis* (in press)
6. Sterling TR, Njie G, Zenner D et al. Guidelines for the Treatment of Latent Tuberculosis Infection: Recommendations from the National Tuberculosis Controllers Association and CDC, 2020. Centers for Disease Control and Prevention *MMWR Recommendations and Reports*. 2020;69(1);1–11.
<https://www.cdc.gov/mmwr/volumes/69/rr/rr6901a1.htm> (Accessed 1 Sep 2020)
7. National Institute for Health and Care Excellence. NICE guideline: Recommendation on diagnosing and managing latent TB, updated 12 Sep 2019.
<https://www.nice.org.uk/guidance/ng33/chapter/Recommendations#latent-tb> (Accessed 31 Aug 2020)
8. European Centre for Disease Prevention and Control. Programmatic management of latent tuberculosis infection in the European Union. Oct 2018.
<https://www.ecdc.europa.eu/sites/default/files/documents/October-2018-Programmatic-management-LTBI-EU.pdf> (Accessed on 31 Aug 2020)
9. European Centre for Disease Prevention and Control (ECDC) guidance. Management of contacts of MDR TB and XDR TB patients 2012.
<https://www.ecdc.europa.eu/sites/portal/files/media/en/publications/Publications/201203-Guidance-MDR-TB-contacts.pdf> (Accessed 30 Aug 2020)
10. WHO consolidated guidelines on tuberculosis (Module 1: Prevention) Tuberculosis preventive treatment. Geneva: World Health Organization 2020.
<https://www.who.int/publications/i/item/who-consolidated-guidelines-on->

[tuberculosis-module-1-prevention-tuberculosis-preventive-treatment](#)

(last assessed on 31 Aug 2020)

11. Chan-Yeung M, Chan FH, Cheung AH et al. Prevalence of tuberculosis infection and active tuberculosis in old age homes in Hong Kong. *J Am Geriatr Soc* 2006; 54(9): 1334-40.
12. Kopanoff DE, Snider DE, Caras GJ. Isoniazid-related hepatitis: A US Public Health Service cooperative surveillance study. *Am Rev Respir Dis* 1978 ; 117:991-1001.
13. Nolan CM, Goldberg SV, Buskin SE. Hepatotoxicity associated with isoniazid preventive therapy. A 7-year survey from a public health tuberculosis clinic. *JAMA* 1999;281:1014-8.
14. LoBue PA, Moser KS. Use of isoniazid for latent tuberculosis infection in a public health clinic. *Am J Respir Crit Care Med* 2003; 168:443-7.
15. Leung CC, Yam WC, Ho PL et al. T-Spot.TB outperforms tuberculin skin test in predicting development of active tuberculosis among household contacts. *Respirology* 2015;20: 496-503.
16. Falk A, Fuchs GF. Prophylaxis with Isoniazid in inactive tuberculosis. A Veterans Administration Cooperation Study XII. *Chest* 1978;73:44-8.
17. International Union Against Tuberculosis, Committee on Prophylaxis. Efficacy of various durations of isoniazid preventive therapy for tuberculosis. *Bull World Health Organ.*1982;60:555-64.
18. Snider DE, Caras GJ, Koplan JP. Preventive therapy with isoniazid: Cost-effectiveness of different durations of therapy. *JAMA* 1986; 255:1579-83.
19. Menzies D, Adjobimey M, Ruslami R et al. Four months of Rifampicin or Nine months of Isoniazid for latent tuberculosis in adults. *N Engl J Med* 2018;379:440-53.
20. Diallo T, Adjobimey M, Ruslami R et al. Safety and side effects of Rifampin versus isoniazid in children. *N Engl J Med* 2018;379:454-63.
21. Gaensbauer J, Aiona K, Haas M, Reves R, Young J and Belknap R. Better completion of pediatric latent tuberculosis treatment using 4 months of rifampin in a US-based tuberculosis clinic. *Pediatr Infect Dis J* 2018; 37(8): 224-8.
22. Sterling TR, Villarino ME, Borisov AS et al. Three Months of Rifapentine and Isoniazid for Latent Tuberculosis Infection. *N Engl J Med* 2011;365:2155-66
23. Sterling TR, Scott NA, Miro JN et al. Three Months of Weekly Rifapentine plus Isoniazid for Treatment of M. tuberculosis Infection in HIV Co-infected Persons. *AIDS* 2016; 30: 1607–15.
24. Villarino ME, Scott NA, Weis SE et al. Treatment for preventing tuberculosis in children and adolescents: a randomized clinical trial of a 3-month, 12-dose regimen of a combination of rifapentine and isoniazid. *JAMA Pediatr.*

2015 ;169:247-55.

25. Njie GJ, Morris SB, Woodruff RY, Moro RN, Vernon AA, Borisov AS. Isoniazid-Rifapentine for latent tuberculosis infection: A systematic review and meta-analysis. *Am J Prev Med* 2018;55:244-52.
26. Gao L, Zhang H, Xin H et al. Short-course regimens of rifapentine plus isoniazid to treat latent tuberculosis infection in older Chinese patients: a randomised controlled study. *Eur Respir J*. 2018; 52: 1801470. <https://doi.org/10.1183/13993003.01470-2018>. (Accessed 30 Aug 2020)
27. Belknap R, Holland D, Feng PJ et al. Self-administered Versus Directly Observed Once-Weekly Isoniazid and Rifapentine Treatment of Latent Tuberculosis Infection: A Randomized Trial. *Ann Intern Med*. 2017;167:689-97
28. Simkins J, Abbo LM, Camargo JF et al. Twelve-Week Rifapentine Plus Isoniazid Versus 9-Month Isoniazid for the Treatment of Latent Tuberculosis in Renal Transplant Candidates. *Transplantation*. 2017;101:1468-72.
29. Swindells S, Ramchandani, R, Gupta A et al. One Month of Rifapentine plus Isoniazid to Prevent HIV-Related Tuberculosis. *N Engl J Med* 2019; 380:1001-1011.
30. Spyridis NP, Spyridis PG, Gelesme A, et al. The effectiveness of a 9-month regimen of isoniazid alone versus 3- and 4- month regimens of isoniazid plus rifampicin for treatment of latent tuberculosis infection in children: Results of an 11-year randomized study. *Clin Infect Dis*. 2007;45(6):715-22.
31. Van Zyl S, Marais BJ, Hesselning AC, Gie RP, Beyers N, Schaaf HS. Adherence to anti-tuberculosis chemoprophylaxis and treatment in children. *Int J Tuberc Lung Dis* 2006;10:13–18
32. Schaaf HS, Gie RP, Kennedy M et al. Evaluation of young children in contact with adult multidrug-resistant pulmonary tuberculosis: A 30-month follow-up. *Pediatrics* 2002;109: 765-71
33. Denholm JT, Leslie DE, Jenkin GA et al. Long-term follow-up of contacts exposed to multidrug-resistant tuberculosis in Victoria, Australia, 1995-2010. *Int J Tuberc Lung Dis* 2012; 16: 1320-25.
34. Bamrah S, Brostrom R, Dorina F et al. Treatment of LTBI in contacts of MDR-TB patients, Federated States of Micronesai, 2009-2012. *Int J Tuberc Lung Dis* 2014; 18:912-18.
35. Seddon JA, Fred D, Amanullah F et al. Post-exposure management of multidrug-resistant tuberculosis contacts: Evidence-based recommendation. *Policy Brief No.1*. October 2015
36. Marks SM, Mase SR and Morris SB. Systematic review, meta-analysis, and cost-effectiveness of treatment of latent tuberculosis to reduce progression to

multidrug-resistant tuberculosis. Clin Infect Dis 2017;64:1670-77.

37. Migliori GB, Tiberi S, Zumla A et al. MDR/XDR-TB management of patients and contacts: Challenges facing the new decade. The 2020 clinical update by the Global Tuberculosis Network. International Journal of Infectious Disease 2020; 92S:S15-25